Your Position: Home > Frame Kits> Frame
  • Realacc BETA210 210mm 4mm Arm Thickness Carbon Fiber Frame Kit with PDB& Battery Fixing Plate for FPV RC Drone
  • Realacc BETA210 210mm 4mm Arm Thickness Carbon Fiber Frame Kit with PDB& Battery Fixing Plate for FPV RC Drone
  • Realacc BETA210 210mm 4mm Arm Thickness Carbon Fiber Frame Kit with PDB& Battery Fixing Plate for FPV RC Drone
  • Realacc BETA210 210mm 4mm Arm Thickness Carbon Fiber Frame Kit with PDB& Battery Fixing Plate for FPV RC Drone
  • Realacc BETA210 210mm 4mm Arm Thickness Carbon Fiber Frame Kit with PDB& Battery Fixing Plate for FPV RC Drone
  • Realacc BETA210 210mm 4mm Arm Thickness Carbon Fiber Frame Kit with PDB& Battery Fixing Plate for FPV RC Drone
  • Realacc BETA210 210mm 4mm Arm Thickness Carbon Fiber Frame Kit with PDB& Battery Fixing Plate for FPV RC Drone
  • Realacc BETA210 210mm 4mm Arm Thickness Carbon Fiber Frame Kit with PDB& Battery Fixing Plate for FPV RC Drone
  • Realacc BETA210 210mm 4mm Arm Thickness Carbon Fiber Frame Kit with PDB& Battery Fixing Plate for FPV RC Drone
Realacc BETA210 210mm 4mm Arm Thickness Carbon Fiber Frame Kit with PDB& Battery Fixing Plate for FPV RC Drone
Larger view
Realacc BETA210 210mm 4mm Arm Thickness Carbon Fiber Frame Kit with PDB& Battery Fixing Plate for FPV RC Drone
Realacc BETA210 210mm 4mm Arm Thickness Carbon Fiber Frame Kit with PDB& Battery Fixing Plate for FPV RC Drone Realacc BETA210 210mm 4mm Arm Thickness Carbon Fiber Frame Kit with PDB& Battery Fixing Plate for FPV RC Drone Realacc BETA210 210mm 4mm Arm Thickness Carbon Fiber Frame Kit with PDB& Battery Fixing Plate for FPV RC Drone Realacc BETA210 210mm 4mm Arm Thickness Carbon Fiber Frame Kit with PDB& Battery Fixing Plate for FPV RC Drone Realacc BETA210 210mm 4mm Arm Thickness Carbon Fiber Frame Kit with PDB& Battery Fixing Plate for FPV RC Drone Realacc BETA210 210mm 4mm Arm Thickness Carbon Fiber Frame Kit with PDB& Battery Fixing Plate for FPV RC Drone Realacc BETA210 210mm 4mm Arm Thickness Carbon Fiber Frame Kit with PDB& Battery Fixing Plate for FPV RC Drone Realacc BETA210 210mm 4mm Arm Thickness Carbon Fiber Frame Kit with PDB& Battery Fixing Plate for FPV RC Drone Realacc BETA210 210mm 4mm Arm Thickness Carbon Fiber Frame Kit with PDB& Battery Fixing Plate for FPV RC Drone

Realacc BETA210 210mm 4mm Arm Thickness Carbon Fiber Frame Kit with PDB& Battery Fixing Plate for FPV RC Drone

0.00 0.00
Product Specification:

Realacc BETA210 210mm 4mm Arm Thickness Carbon Fiber Frame Kit with PDB& Battery Fixing Plate for FPV RC Drone

Specification:
Brand name: Realacc
Item name:  BETA210 frame kit
Wheelbase: 210mm
Material: carbon fiber
Frame weight: 90g
Bottom plate thickness: 4mm
Aluminum alloy thickness: 3mm
Battery fixing plate: 1.5mm
Other plate thickness: 2mm

Recommended parts (package not included):
Motor: 2204/2205/2206 (mounting hole: 16x19)
ESC:  20A -30A
Flight controller: F3 (mounting hole: 30.5x30.5)
Camera:  EMAX camera
VTX: TS5828
Remote control: FS-i6S 
Receiver: FS-iA6B
Battery: 4s 1500mah
Propeller: 5inch 3-blade

Package included:
1x Realacc BETA210 210mm frame kit
1x Battery Fixing Plate
1x PDB 
8x M3*6
4x M3*8
4x M3*16
4x M3 screw nut
4x M3*27 aluminum column

x

Eachine EX1 Brushless Double GPS Drone

799 views View Details >
Customer Reviews
Average rating: 5.0 (9 reviews)
красивая
By roman154 November 05, 2017 11
Рама смотрится прикольно но по компоновке просто замучился пк и pdb встали без проблем а вот камера фоксир влезла с трудом по ширине не влазиет пришлось фрезой стачивать по одному мм. с алюминия. видео передатчик тоже проблематично куда либо разместить и приёмник тоже. так что заказал раму по больше эту оставил как запасную даже ещё не летал на ней.
Nice
By Bolaris November 04, 2017 11
Maybe not the most praktical frame but very beutifull design for a clean very tight build
bon produit livraison ok bonne qualite
By Luffy October 23, 2017 10
bon produit livraison ok bonne qualite
nice light frame
By Thomas Mark October 10, 2017 10
received the frame today...planned on using it with a hglrc f4 all in one with vtx...the flight controller....unless I put the xt60 behind the camera up front does not fit...unless I put double Stanford's...then I can't use the antenna hole...the problem is the hold down in the rear that holds the cage...so I have a f4 beta flight 3.1.5 OSD board..which now I have to use a pdb at least one is included...gonna be right fitting a vtx in there...but it will go...I do like the stand off Lipo holder
guter Nachfolger für den RX210
By Saftvertilger October 08, 2017 10
der Frame ist schön leicht, aber robust und mit einem AIO gut zu bestücken. in Unify oder Tramp findet über der unteren Platte seinen Platz und der Zusammenbau geht recht einfach